






St. Joseph, Missouri  Table of Contents 

Combined Sewer System 
Long Term Control Plan – 2008 Update 
 

021408 TC-1 

Table of Contents 
 

Page

1.0  EXECUTIVE SUMMARY.......................................................................................1-1 

 1.1 Background and Scope...................................................................................1-1 

 1.2 Watershed Description ...................................................................................1-2 

 1.3 Description of Combined Sewer System Facilities........................................1-3 

 1.4 Description of Nine Minimum Operational Controls ....................................1-3 

 1.5 Public Participation ........................................................................................1-4 
[...]
multi-family dwellings.  The flow passes through a 5 foot by 6 foot diversion box and a 12 

inch manually-operated sluice gate into the 48 inch main interceptor.  Excess flow is 



140176.0213-1c ADI 1/17/07

ST. JOSEPH, MISSOURI
LONG-TERM CONTROL PLAN

MITCHELL STREET DIVERSION STRUCTURE
Figure 4.4

48" RCP
Interceptor

To
POTW

48" RCP
Interceptor

Flap Gates

Shallow Overflow Weir

14' Brick Sewer

14' Brick Sewer

To River

2-24"x24"
Sluice Gates



St. Joseph, Missouri  4.0 Description of Combined Sewer Facilities 

Combined Sewer System 
Long Term Control Plan – 2008 Update 
 

021408 4-4 

diverted through a 3 foot by 3 foot flap gate to the river.  The configuration of this structure 

resembles that of the Messanie Street structure shown on Figure 4.3. 

 

4.2.9 Maple Street Diversion 

 The Maple Street diversion structure receives flow from industry, offices, and multi-

family dwellings through a 72 inch sewer.  Combined sewage passes through a 6 foot by 10 

foot diversion box and an 18 inch manually-operated sluice gate into the 54 inch main 

interceptor.  Excess flow is diverted through a 6 foot by 6 foot flap gate to the river similar 

to the Messanie Street structure shown on Figure 4.3. 

 

4.2.10 Hickory Street Diversion 

 The Hickory Street diversion structure receives flow from industry, offices, and 

multi-family dwellings through the 92 inch Hickory Street sewer.  Combined sewage passes 

through a 6 foot by 10 foot diversion box and an 18 inch manually-operated sluice gate into 

the 54 inch main interceptor.  Excess flow is diverted through a 6 foot by 6 foot flap gate to 

the river.  The design of this structure is similar to that of the Messanie Street structure 

shown on Figure 4.3. 

 

4.2.11 Walnut Street Diversion 

 The Walnut Street diversion structure receives flow from industry, offices, and 

multi-family dwellings through a 21 inch sewer.  Combined sewage passes through a 5 foot 

by 6 foot diversion box and a 12 inch manually-operated sluice gate into a 12 inch cast iron 

pipe and is conveyed to a manhole connected to the 54 inch main interceptor.  Excess flow 

is diverted through a 3 foot by 3 foot flap gate to the river.  This diversion structure 

collapsed in 1990.  In November 2006, the structure was further sealed by filling with 

concrete and closed. 

 

4.2.12 Whitehead Creek Diversion 

 In addition to the base flow in Whitehead Creek, the Whitehead Pump Station 

diversion structure receives flow from industry, offices, and multi-family dwellings.  This 



St. Joseph, Missouri  4.0 Description of Combined Sewer Facilities 

Combined Sewer System 
Long Term Control Plan – 2008 Update 
 

021408 4-5 

diversion structure contributes between 25 to 30 percent of the City’s CSOs.  Combined 

sewage passes through a 20 foot by 20 foot channel and is diverted into a 36 inch pipe that 

increases to a 48 inch pipe and is conveyed to the Whitehead Pump Station.  The flow is 

diverted with the use of a 20 foot wide by 3 foot high weir dam in the channel.  When flows 

exceed the height of the weir dam, it overflows the dam and is diverted through an earthen 

channel and a box culvert to the river as shown on Figure 4.5. 

 

4.2.13 Missouri Avenue Diversion 

 The Missouri Avenue diversion structure receives flow from industry, offices, and 

single- and multi-family dwellings.  The majority of the flow to this location is 

residential/commercial.  Combined sewage passes through a 6 inch orifice regulated by an 

18 inch manually-operated sluice gate into a 30 inch interceptor leading to the treatment 

plant.  Excess flow is diverted through a 10 foot by 10 foot flap gate through a 96 inch pipe 

to the river.  The Missouri Avenue CSO facilities are similar to Messanie Street shown on 

Figure 4.3. 

 

4.2.14 Brown’s Branch Diversion 

 The Brown’s Branch Pump Station diversion structure receives flow primarily from 

residential and rural sources, with some flow from industry and offices.  CSOs from this 

location constitute almost 15 percent of the City’s stormwater discharge to the river.  

Combined sewage is discharged through two 9 foot by 9 foot box culverts to the diversion 

structure and is diverted through a 30 inch pipe to the Brown’s Branch Pump Station.  The 

flow is diverted with the use of a 20 foot wide by 3 foot high overflow weir dam to the 

pump wetwell.  When flows exceed the height of the weir dam, it overflows the dam and is 

diverted through an earthen bermed channel to the river.  Diversion facilities at the Brown’s 

Branch Pump Station are shown on Figure 4.6. 

 

4.2.15 Roy’s Branch Diversion 

 The Roy’s Branch Pump Station receives flow primarily from residential and rural 

sources.  CSOs from this location constitute almost 15 percent of the City’s combined 



140176.0213-1d ADI 1/17/07

ST. JOSEPH, MISSOURI
LONG-TERM CONTROL PLAN

WHITEHEAD CREEK DIVERSION STRUCTURE
Figure 4.5

Railroad
Box CulvertOverflow 

Weir Dam

102' Channel

To River

To 
POTW

Sluice Gate

36" RCP

48" RCP



9' X 9'Flap Gates

To Pump 
Station

Open Channel to River

30" RCP

9' X 9'Box Culverts

140176.0213-1f ADI 1/18/07

ST. JOSEPH, MISSOURI
LONG-TERM CONTROL PLAN

BROWN’S BRANCH DIVERSION STRUCTURE
Figure 4.6

Overflow Weir Dam



St. Joseph, Missouri  4.0 Description of Combined Sewer Facilities 

Combined Sewer System 
Long Term Control Plan – 2008 Update 
 

021408 4-6 

sewage discharge to the river.  Combined sewage is discharged through a reinforced 

concrete pipe to Roy’s Branch Creek. 

 

4.3 Wastewater Collection System 

 The majority of the sanitary sewage generated within St. Joseph is transported 

through a series of combined sewers that extend across the City from east to west and have 

outfalls that discharge directly to the Missouri River or to watercourses that are tributary to 

the Missouri River.  Dry weather flow and a portion of the wet weather flow is diverted into 

a north-south interceptor sewer along the Missouri River which flows to Whitehead Pump 

Station.  The Whitehead Pump Station conveys the dry weather flow and a portion of the 

wet weather flow to the wastewater treatment plant.  The interceptor sewer was designed in 

1960 to deliver a diverted peak flow of 45 mgd to the Whitehead Pump Station.  As a part of 

the 2002 Combined Sewer Overflow Long Term Control Plan, the construction records 

were reviewed to verify the as-constructed capacity of the interceptor.  According to the 

records, the interceptor capacity varies to match the estimated flows being diverted into the 

interceptor.  This review indicated that the interceptor has adequate size and grade to convey 

by gravity when flowing full 57 mgd to the Whitehead Pump Station. 

 Sanitary sewage from the south part of St. Joseph is pumped from the Brown’s 

Branch Pump Station to the Missouri Avenue watershed and is conveyed by gravity to the 

south end of the wastewater treatment plant and to the in-plant influent pump station. 

 

4.4 Wastewater Treatment Plant 

 The flow to the wastewater treatment plant consists of the discharge from the 

Whitehead Pump Station, the in-plant pump station, Triumph Foods, Prime Tanning, and 

the South St. Joseph Industrial Sewer District.  Prime Tanning is located directly north of 

the wastewater treatment plant and has the capability to either discharge to an industrial 

clarifier or downstream from the trickling filters ahead of the aeration basins.  Triumph 

Foods enters the treatment plant at the same location as Prime Tanning.  Flow from the 

South St. Joseph Industrial Sewer District enters the plant and combines with primary 



St. Joseph, Missouri  4.0 Description of Combined Sewer Facilities 

Combined Sewer System 
Long Term Control Plan – 2008 Update 
 

021408 4-7 

effluent upstream from the trickling filters as shown on Figure 4.7.  The wastewater 

treatment plant process flow schematic is also shown on this figure. 

 Table 4.2 indicates the capacity of treatment plant process units based on the design 

guidelines developed by the Missouri Department of Natural Resources (MDNR) and 

published on February 28, 1999 as “Rules of Department of Natural Resources, Division 20 

– Clean Water Commission, Chapter 8 - Design Guides, 10 CSR 20.”  If the treatment 

facility fails to observe the limits established by these guidelines, it is at risk of 

noncompliance. 

 

Table 4.2 
Design Capacity of Wastewater Treatment Plant Process Units 

Treatment Unit Design Criteria Basis Design Capacity 

Grit Basins Plant staff experience 
Side water depth 
in channel 

27 mgd 

Primary Clarifiers Surface overflow rate: 
1,000 gpd/sq ft 

Total surface area: 
33,930 total sq ft 33.9 mgd 

Wetting rate plus recycle: 
1.5 gpm/sq ft 

Total surface area: 
24,270 sq ft 54.4 mgd 

Trickling Filters 
BOD loading rate: 
100 - 200 ppd/kcf 

Total volume: 
504.9 kcf 

50,500 - 101,000 ppd 
BOD 

BOD loading rate: 
40 ppd/kcf 

Total volume: 
493.878 kcf 19,800 ppd BOD 

Aeration Basins 
MLSS: 
3,000 mg/L in aeration basin -- -- 

Surface overflow rate: 
600 gpd/sq ft 

Total surface area: 
60,300 sq ft 36.2 mgd 

Final Clarifiers 
Solids loading rate: 
50 ppd/sq ft (peak flow) 

Total surface area: 
60,300 sq ft 3,000,000 ppd 

Volatile solids loading rate: 
80 ppd/kcf 

Total volume: 
518.063 kcf 41,400 ppd VSS Anaerobic 

Digesters 
(Mesophilic) Volatile solids destruction: 

38 percent -- -- 

Evaluation of the plant capacity was based on the plant’s current configuration and 

operating mode.  The plant was designed with flexibility to operate in a less conventional 

mode when treating high-strength wastes in the portion of the plant downstream from the 

primary clarifiers.  Although there is no practical reason for making a change at this time, 



140176.0213-1e ADI 1/18/07

ST. JOSEPH, MISSOURI
LONG-TERM CONTROL PLAN

WASTEWATER TREATMENT  PLANT 
PROCESS FLOW SCHEMATIC

Figure 4.7

Screening &
Grit Basin

Primary
Clarifier

Primary
Digester

Secondary
Digester

Holding
TankDAF

Belt
Filter Press To Land Application

Final
Clarifier

Trickling
Filter

Activated
Sludge

Pumped
Raw Influent

WAS

RAS

South St. Joseph Industrial District
Prime Tanning

Note:
Raw influent is pumped from Whitehead pump station
and in-plant pump station

M
is

so
ur

i R
iv

er

Thermophillic
Digester

Triumph FoodsIndustrial
Clarifier



St. Joseph, Missouri  4.0 Description of Combined Sewer Facilities 

Combined Sewer System 
Long Term Control Plan – 2008 Update 
 

021408 4-8 

Table 12.22 of “Design of Municipal Wastewater Treatment Plants, WEF Manual of 

Practice 8, Fourth Edition” indicates that this plant could treat much higher loads. 

 



St. Joseph, Missouri  5.0 Description of Nine Minimum Operational Controls 

Combined Sewer System 
Long Term Control Plan – 2008 Update 
 

021408 5-1 

5.0 Description of Nine Minimum Operational Controls 

 

5.1 Existing Operational Controls 

 The purpose of this chapter is to survey and document the existing operating 

practices (nine minimum controls or NMCs) used by the City of St. Joseph to reduce the 

strength and volume of combined sewer overflow (CSO) discharges to the receiving 

stream.  The City implemented these practices in 1996, and the Missouri Department of 

Natural Resources (MDNR) includes them in the City’s National Pollutant Discharge 

Elimination System (NPDES) permit.  The NPDES permit requires the implementation of 

all the controls described in this chapter.  Each year, the City must submit a report to 

MDNR describing the controls which were completed during the previous year.  The 

City’s 2006 implementation report is included in Appendix B. 

 

5.2 Operation and Maintenance of Collection System and Treatment 
Plant 

 The City has established procedures for the operation and maintenance of its 

publicly owned treatment works (POTW), the collection system, and the CSO diversion 

structures.  All CSO structures are inspected for damage weekly and after every significant 

storm event.  Inspection reports are submitted to the Public Works Department for any 

needed follow-up.  If cleaning or repairs are needed, they can often be completed by City 

staff.  The City also performed major maintenance on many diversion structures and 

pumping stations in the past year. 

 Major capital construction projects were executed during the reporting period to 

increase flow to the POTW and improve handling of storm flows.  The construction of a 

thermophilic digester was undertaken to increase the solids processing capabilities and 

thus influent capacity of the POTW.  The construction of an industrial clarifier was also 

completed to equalize storm event flow. 

 The following additional maintenance activities were completed in 2006: 

• Repaired 70 cave-ins 

• Cleaned 4,699 inlets 



St. Joseph, Missouri  5.0 Description of Nine Minimum Operational Controls 

Combined Sewer System 
Long Term Control Plan – 2008 Update 
 

021408 5-2 

• Repaired and/or replaced 189 storm sewer inlets 

• Televised 85,690 lineal feet of sewer line 

• Swept 5,952 miles of streets 

 

POTW maintenance staff keeps the wastewater treatment plant, pump stations, and 

the CSO structures in proper working condition.  Treatment plant operations are reviewed 

annually by MDNR. 

 

5.3 Maximizing Collection System Storage 

 The storage capacity of the sewer system is maximized through regular cleaning of 

the interceptor sewer and diversion structures.  The City utilizes vacuum and flushing 

trucks to clean the interior of the collection system on a routine maintenance schedule, as 

well as in response to performance issues observed by the staff.  During 2006, City staff 

cleaned and root sawed over 163,400 lineal feet of sewer line. 

 Prior to submittal of the 2002 Long Term Control Plan, the overflow weirs at the 

Brown’s Branch and Blacksnake CSO outfalls were raised approximately 18 inches to 

retain additional storm flows in the sewer.  The City periodically evaluates the storage 

potential in other large diameter sewers directly upstream from the CSO outfalls.  As part 

of the CSO control alternatives presented in Chapter 11.0, fixed weirs and sluice gates will 

be added to several of the diversion structures to increase storage within the collection 

system. 

 In addition, a U.S. Army Corps of Engineers (USACE) Section 205 flood control 

project to construct a detention basin upstream of the Blacksnake Creek combined sewer 

system is progressing.  This project has the potential to reduce the frequency and volume 

of CSO discharges and is discussed in further detail later in this report.  A feasibility phase 

study conducted by the Corps was completed in 2007. 

 

5.4 Review of Pretreatment Program 

 The City of St. Joseph administers its own pretreatment program.  Federal 

industrial pretreatment requirements and local individual discharge ordinances provide the 



St. Joseph, Missouri  5.0 Description of Nine Minimum Operational Controls 

Combined Sewer System 
Long Term Control Plan – 2008 Update 
 

021408 5-3 

frame work for controlling the discharge of pollutants to the wastewater collection system.  

Each significant industrial user is sampled twice per year and inspected once per year as 

required by the Federal Pretreatment Regulations (40 CFR 403).  Enforcement actions are 

taken by the City as needed to ensure permitted industrial users comply with the discharge 

requirements.  Three additional staff members were hired in 2006 for administration and 

monitoring support of the pretreatment program.  The efforts of staff regarding 

pretreatment issues have enabled the effluent from the treatment plant to meet NPDES 

requirements.  In addition, the City received positive feedback on their program from the 

MDNR Pretreatment Coordinator following their Pretreatment Compliance Inspection in 

2006. 

 

5.5 Maximization of Flow to the POTW for Treatment 